A/ www. parsun. com. e JQPA3IUN

= E@
SHas
PARTS CATALOGUE

F25(F20)
EW

HMERED DN FIR S
SUZHOU PARSUN POWER MACHINE CO., (TD



EV

CONTENTS
A o o o o _________
BBCRICAL _ _ _ _ _ _ _ _ o ______ _
RAE -
STRTRR
ShhdgE _ _ _ _ _ _ _ _ _ _ _ _ __________ _
CLINDBRGCRANKCASE _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ __
3 -
BOTON CONLING & BRACKET _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ __
#peE®_ _ _ _ _ _ _ _ _ _ _ __ _ _________ —

CONTROL BOX ASSY

5~0
5~b
1~9
7~9



T
i

F25 (F20) Rfr At

PAGE 01 OF 09

AL

£

PARTS NAME:

ELECTRICAL




F25(F20) B¢F PACE 02 OF 09
FhhaR: | wE
PARTS NAME: | BLBCTRICAL
8K, PART K0, DESCRIPTION DESCRIPTION Ty REMARES
$E%E | 2HGE 4K D RELRED ¥ £
1 |F25-05170100W Bl STARTUP MOTOR 1
2 | /1578048250 A AL EANB x 50 HEXAGON BOLT M8X50 1
3 |eB/m97.1-8 T4 8 VASIER 8 7
4 [ F25-05170001 HALE 2R FIATION BOLT, MOTOR 1
5 | FLs-07150002¥ ERERM COLUMNAR BOLT 48 1
6 |Fi1s-07150200W HEEES LINE, POYER SOURCE 1
T | FIs-05170201 REELPEA COVERING 4, POWER SOURCE LINE | !
§ | F25-05170202 HEEE4YED COVERING B, POWER SOURCE LINE | 1
9 [eB/me170-48 7 RS HEXANGULAR NUT M8 2
10 | F25-05170400 LYk CONNECTION LINE, MOTOR 1
11 | ps-0s170401 MR EEE A JACKET, CONNECTION LINE 2
12 [cB/ror.1-6 T4E 6 VASHER 6 6
13| 6B/T6170-H6 yayL £y HEXANGULAR NUT M6 2 HSn62-1
14 | FIS-071503008 B x RELAY 1
15 [F2s5-07150301 BuBYE RELAY  JACKET 1
16 | B/T5783-M6x12 MG x 1 HEXAGON BOLT M6X12 2
17 |F2s-071503028 BB PLANK, RELAY 1
18 | F25-05090100W Bl R A (JEF-7091) FUSE ASSY 1
19 | F15-07150001 R E4204 FUSE 1




PAGE 03 OF 09

i

-
-l
[

STARTER

F15(F0) Z#F

RAkaHh R348

PARTS NAME:

REMARLS

B

ot

4 )

DESCRIPTION

A% G0

FLYWHEEL, ASSY

DESCRIPTION

E dig A
Lt xikis

PART KA.

F15-05180000K

SN

BEYE | 24T

1




F25(F20) Z#-Ff |eace o4 oF 09

p

Fhd4tk  |Ahnhi

PARTS NAME: | CYLINDER&CRANKCASE

[SH. PART 0. DESCRIPLLON DESCRIPTION T RENARES
FHEE [R4K5 44RO FH4BED L At
U [ras-0s170500 En B4k RECTIFIER ASSY 1
1 |6B/197.1-6 THE 6 FASHER 6 l
3 |cB/s783-Mex12 A EAYEX12 BOLT, HEXAGON M6X12 2
4 |FI5-05010400¥ AR L A4 NOZZLE, ASSY 1




FI5(F0) ZtFH PAGE 05 OF 09

FHELR:

KERLR

PARTS NAME:

BOTTOM COWLING & BRACKET




THELES

PAGE 06 OF 09

EiHt4%: | KEASE
PARTS NAME: BOTTOM COWLING & BRACKET
SH. PART M. DESCRIPTION DESCRIPTION Ty REMARES
SBEE | &Y 4K D ERER D 4 £
1 |F25-03000021¥ b3 %8 VATER PIPE , FICURATION 1
2 |FI5-03000022% KERLTE JACKET, WATER PIPE 1
3 | F25-03000100¥ REHEAH TAM ASSY 1
¢ |F25-03000101¥ BEAL M 1
5 |F25-03000102% HERKE BUSH , RUBBER JAM 1
6 [F25-0300010%K HEE L TIE-IN, JAM 1
T [F25-03000104% HEEE NUT, TAM 1
8 |F25-03000023¥ BEIR BRACKET, JAM 1
9 [GB/197. 16 F4HE ¢ VASHER 6 1
10 |GB/T5783-H6x20 A RSEAHE x 20 BOLT M6X20 1
11 [GB/8ds-STS.5x19 | -AA L sk MATSTS, 5% 19 SCREW , PAN HEAD STS. 519 | 2
12 |P25-03000013¥ 2 LACES TAM , ABNORNOMITY RUBBER 1
13 |F25-03000024¥ BB R LB I B 1
14 |F25-03000025% HITHEH JAM , ACCELEROCRAPH CABLE | 1
15 |F25-03030003¥ i EEAD ROCKER , STOPPER 1
16 |GB/T879. 2-3x20 BATREEERS $3x20  |COLUMNIFORM PIN ¢ 3x20 2
17 [F25-03030005¥ W BEC ROCKER , STOPPER 1
18 |P25-03030004% FEEED LINK ROD , SHIFT 1
19 |CB/T96-5 K4H 5 BIG WASHER § 2
0 |F25-05160002 %¥01 SPRING 1
M| F15-00000012 *E01.8 SPRING 3
22 |FI5-03000027% FERAK PLATE , SHIFT 1
23 F25-03000028¥ RAAAE BUSH , LINITED PLATE 1
M4 |FI5-07000005% SHAREL TIE-IN, CONTROL CABLE )
15 |F25-07000200% 2l CONTROL CABLE, ASSY )
26 |F25-07000003¥ 7o Rfu PLATE, RINGENT 1
77 |GB/T5287-6 #ABHE 6 SUPPER WASHER ¢ 1
28 |CB/TSTEI-HM6xIS A ERNG % 25 BOLT M6X25 1
29 |F25-03000029¥ 1 SLEE S JAH , RECTANGLE 1
30 [F2s-0s090002% EXEEA% C.D.I CABLE ASS'Y 1
31 [F25-07000006¥ 4B KA A4 EEEE/8| THIN LOCKNIT 2
32 |6B/197.1-10 T48 10 VASIER 10 5
33 |F25-01000007¥ HREER PLATE 1
34 |CB/T889. 2H10x1. 25 |EABRAARSEEENI0TL 25 |THIN LOCKNIT M10X1, 25 2
35 |7AS0 F404-24-016  [OBEHE 0-RING 1
3% |F25-01010012% R EHRED NUT , PLASTIC 1
37 [ras-or000301% $RAH LINE ROD , TURNING 1
38 |F25-07000304¥ av.L L2k N NUT 1
39 |F25-07000303¥ s TUBR , BOLT 1
40 |F25-07000302¥ YR 5 BOLT 1
41 [F25-07000300W BRERAS LINE ROD ASSY 1




F15 (F20) Z4FM | meoror o
E4LR | BAEH4
PARTS NAME: | CONTROL BOX ASSY




F15 (F20) S5 M

PAGE 08 OF 09

FHd4t | BYLu4
PARTS NAME: CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION [N} REMARES
SEEE |R4EY FHAR(EX) RELRED §E i
1 |r2s-11000000% 2y La4 CONTROL BOX ASS'Y 1
2 | 5e60 EAAE CLAYP )
3 |F1s-130002008 R xA % STARTING SWICH ASS'Y 1
4 |F15-13000100¥ RUGFAH CONTROL CABLE ASS'Y 1
5 [ris-11000002% BULTEN PLATE , CONTROL BOX 1
6 |CB/1819, 25x12 T LT M5x12 SCREY PAN HEAD MSY12 )
T |Ris-13000007W AR TAROTTLE BANDLE , INCHING | 1
8 [Fis-13000005W mBFHRE BUSH , CAM )
9 [ris-13020006W BEERAE BUSH , BANDLE 1
10 [Fis-11000001¥ AkREdn BLOCK , RUBBER 1
11 |F15-13000014 559% TACKET , CABLB 1
12 |F4-01090401 kAR STOPER , HANG ROPE ASS'Y 1
13 |F15-130204008 REF XAk ENGINE STOP SWICH ASS'Y 1
14 [Fis-13000203 BE4LR INSULATED PLUG 3" )
15 [ri5-13000202 BEELA TNSULATED PLUG *A" 1
16 |FL5-13020001 #4es COVER , CONTROL BOX 1
17 [Fis-13000013 £48M EN SMALL COVER ,CONTROL BOX | 1
18 [pi5-13020005W #H4E B VASHER "B* , WAVE 1
19 |F15-13020100¥ HEEEAH LOCKED DISK 4SS’ Y 1
20 [Fis-13020002% % TORSION SPRING 1
2 |F15-13020003 EYRR EACH LOCKED PULLEY 1
2 |ps-13020004 RRBEEH PLATE , PULLEY SPRING 1
23 |eB/1818-Wdx6 A LR ATHXG PAN HEAD SCREW M4X6 2
M4 |FL5-130200008 BUEEHHE COVER ASS'Y, CONTROL BOX 1
25 |cB/T5783M8530 7 AR M8x30 BOLT M8X30 1
26 |6B/T9n.1-4 48 8 VASHER § 1
27 |F15-13000500% HITEHIA HACHINE , CONTROL ACCELEROGRAPE | 1
8 |F1s-13000007% #HLN VASHER 1
29 |6B/T896-6 FodHE 6 PIN , COTTER 6 3
30 |P25-07000007W EBHEELD CONTROL CABLE TIEIF "3* | 2
31 |Fs-13000002 BB CAM MECHANISH 1
32 [cB/T818-H3e14 TR L R4 PAN HEAD SCREY M3%14 )
33 |FL5-13000800 YT A INCHING SWITCH 1
34 |Fs-13000003W kS 33191 PLATE 1
35 |BL5-13000004¥ Bk PULLEY 1
36 [F1s-1300000tw BARER B SHIFT SPRING PLATE 'B* 5
37 | FLs-12000016¥ Bl 16 HARK 16 1
38 |GB/T6170-M6 7 R Mo NUT M6 3
39 |BL5-13000008¥ BRALARE A VEARABLE PLATE , CAM MACHANISM | 1
40 [F15-13000700W THER SHIFT SING LINK 1
41 |F15-13000601¥ SRR R Tl ADJUSTER FASTNESS ASSY 1
42 |6B/T5783-M5x25 AA%H x2S BOLT H5x25 )
43 |GB/T6170445 AR S NUT M5 2




F15 (F20) S5 M

PAGE 09 OF 09

Fhe4%k | Bheus
PARTS NAME: | CONTROL BOX ASSY
SN, PART K0. DESCRIPTION DESCRIPTION [N} REMARES
$EEE |$440 EH4K (%) A% (X0 4 it
4 1p15-130003008 RazAG BUZZER ASSY 1
45 [rs-13000602w UL ADJUSTER PIN 1
4 |carsasr-s $ALHE 6 BIG WASHER 6 3
47 [ris-13000006W EFRER VEARABLE PLATE 1
48 |p15-1300001¥ EREFRE BUSH , SHIFT S¥ING LINK 1
49 |F15-13000012% RYLE BRACKET , CONTROL BOX 1
50 |F15-12000013¥ wE 13 HARE. 13 1
51 |ris-13000015% BAEH COVER , WATERPROOF 1
52 [Fs-13010010% RAFFRAR BLOCK , CONTROL HANDLE 1
53 |6R/T956.1-5 BHYURLHE 5 VASHER , LOCKED 5 2
54 |6B/T819. 25x18 R LRAT H5318 SCREW, PAN HEAD HSx1 7
55 |PL5-13010003% AL IAN , BUTTON )
5 |F15-13010001% RYUFH CONTROL HANDLE {
51 |F15-13010002% LS CONTROL HANDLEBAR 1
58 |cB/T84.5-ST4.8x12 | TEMA L 4TS48 x 12 |SCREW, PAN HEAD ST4. 8212 1
9 [cB/1818-M4x10 +2H A L B0 SCREW, PAN HEAD M4X10 3
60 |pLs-13010000% RYFHE COVER , CONTROL HANDLE 1
61 |F15-13010005% EE%EE SPRING , COMPRESSION 1
62 |F15-13010004% B9 fit PART , ORIENTATION CONTROL | 1
63 |F15-13010008¥ RAHER PLATE , ORIENTATION PART 1
64 |0B/T820-¥6x90 + R L B ATHEXD0 SCREW, PAN HEAD M6x90 3




	F20,F25-FW parts catalogue_页面_01
	F20,F25-FW parts catalogue_页面_02
	F20,F25-FW parts catalogue_页面_03
	F20,F25-FW parts catalogue_页面_04
	F20,F25-FW parts catalogue_页面_05
	F20,F25-FW parts catalogue_页面_06
	F20,F25-FW parts catalogue_页面_07
	F20,F25-FW parts catalogue_页面_08
	F20,F25-FW parts catalogue_页面_09
	F20,F25-FW parts catalogue_页面_10
	F20,F25-FW parts catalogue_页面_11

